
Owner’s Manual & Illustrated Parts List

RootsSweep RB 100

Ride - on Sweeper





557510008-00, Rev-B, 01/16

Roots Multiclean Ltd (RMCL) is not liable for any legal claims that may arise as a direct or indirect result of the 
contents of this manual.

Roots Multiclean Ltd.
RKG Industrial Estate,
Coimbatore - 641 006,
India.

3

RootsSweep RB 100

TABLE OF CONTENTS 

Introduction

Technical Specification

General Safety Instruction - Ride On Sweepers 

First Operation

Machine Operation

Maintenance

Battery Instruction

Illustrated Parts list

Description Description Page No. Page No.

4

5

6

8

11

14

16

19



INTRODUCTION

4
RootsSweep RB 100

Dear Customer,

We are pleased with your having chosen the 
RootsSweep RB100 machine for your floor cleaning 
requirements. Backed by our industry expertise that 
spans across decades, we assure you that the machine 
comes with our Roots promise of quality, efficiency and 
performance.  

We advise you to carefully read through the instructions 
prior to the operation of the machine. This manual 
contains detailed instructions for the proper operation 
of the machine, along with important information 
regarding its handling, care, maintenance and service 
needs.

We are sure that you will find the machine and its 
performance to your utmost satisfaction. Once again, 
we thank you for choosing Roots Multiclean as a trusted 
partner for your cleaning requirements and solutions.

Usage and Handling

Use of the product beyond the specified scope of 
functioning is deemed improper and the manufacturer 
cannot be held liable for any damages which may arise 
due to this. 

This machine may be used only by persons who are 
trained or are familiar with the machine and are aware 
of the possible hazards involved. The appropriate 
Accident Prevention Regulations as well as applicable 
general regulations pertaining to Safety and Health at 
the work place must be adhered to by the user.

Modif icat ions made to machine without the 
manufacturer's consent will relieve the manufacturer of 
responsibi l i ty  and any possib le l iabi l i ty  for 
consequential damage.

Notes on Domestic Warranty

Please refer to the Limited Warranty card supplied 
along with the machine for additional information. 
This Warranty Policy is applicable only for the product 
sold within India. If the product requires repair or 
maintenance work to be performed, please ensure that 
you get the machine serviced from an authorised 
service centre or dealer of RMCL to ensure that the 
warranty is not void. 

Acceptance of the Machine

On arrival of the machine at the shipping address, 
please check for any damage that may have occurred 
as a result of transit. In the event of any such damage, 
the purchaser is bound by responsibility to send a claim 
letter to the concerned RMCL branch/dealer with a copy 
of the invoice. The letter should be sent within 24 hours 
of receipt of the machine.

Preface

Roots reserves the right to change the product or 
contents of this manual without prior information.

For Battery, Motors, Engines and other OEM 
components related kindly refer to their manufacturers 
manual supplied along with the machine for instructions 
regarding usage, maintenance and service.

All information contained is without obligation. Roots 
Multiclean Ltd (RMCL) particularly reserves the right to 
modify any equipment, technical specifications, 
colours, shapes, materials and the like so as to adapt 
them to local conditions all without previous 
announcement and without giving reasons. RMCL may 
stop manufacturing certain models without previous 
notice. 

The Owner’s Manual corresponds to the latest 
information available for this machine at the time it was 
printed. Minor deviations resulting from enhancements 
of the design  cannot be entirely represented. 

The Owner’s Manual is an integral part of the machine 
and must not be misplaced.

The Manual

Please note down the serial number of your machine 
below:

Date of commissioning:

Serial number:



5
RootsSweep RB 100

TECHNICAL SPECIFICATION

Description Units Value

Sweeping width with one side broom mm 1000

Theoretical area coverage m2/hr 6500

Filter system

Filter area m2 3

Electrical system

Total power (input power) W 1750

Drive motor power (output power) W 800

Battery rating V/Ah 4 x 6V/200Ah

Power supply DC V 24

Dirt Hopper

Hopper volume Liters 2 x 40

Driving performance

Sweeping speed Up to km/hr 6.5

Reverse speed km/hr 4

Gradability, max. (for 1 min. max) % 12

Cylinder broom

Length mm 750

Diameter mm 350

Side broom

Diameter mm 450

Dimensions and weights

Length with side broom mm 1575

Width with one side broom mm 1125

Height upto steering mm 1370

Admissible total weight kg 650

Sweeping performance



GENERAL SAFETY INSTRUCTION - RIDE ON SWEEPERS

Safety & Warning Symbols

6
RootsSweep RB 100

All paragraphs in this manual that refer to personal 
safety, safety of the machine and environmental 
protection are attributed respective warning symbols as 
indicated.

Ÿ The machine is only suitable for use on the types of 
surfaces specified in the owner’s manual.

Ÿ Protect the machine from frost or extremely low 
temperatures.

Ÿ Never vacuum up explosive liquids, combustible/ 
explosive dusts as well as acids and solvents! This 
includes diesel, petrol, kerosene, paints, paint 
thinners, heating oil, etc which can generate 
explosive fumes on contact with the suction air. 
Acetone, undiluted acids and aggressive solvents 
must not vacuumed as it may cause damage to the 
machine components and brooms.

Ÿ Do not sweep/vacuum burning or glowing debris.
Ÿ Do not sweep/vacuum in wet, flooded and slushy 

areas.
Ÿ This machine must not be operated by persons 

(including children) with limited physical ability, 
sensoric /mental capabilities or lack of experience, 
unless such persons are supervised by the person 
in charge.

Ÿ Children should be prevented from playing with the 
machine.

Ÿ The operator must use the machine properly. The 
operator must consider the local conditions and 
must pay attention to third parties especially 
children when operating the machine.

Ÿ Never leave the machine unattended when the 
motor is running.

Ÿ The operator must leave the machine only after the 
motor has come to a complete standstill, parking 
brake applied and the key has been removed.

Ÿ Prior to starting work, the operator has to check the 
machine’s safety devices are working properly.

Ÿ The operator must wear tight fitting clothes only. 
The operator should wear safety shoes only when 
operating or while carrying out maintenance work.

Ÿ Loose fitting clothes or shoes must not be worn by 
the operator or any maintenance personnel who are 
intended to work on/with the machine.

General Guidelines

Ÿ In addition to the information contained in this 
manual, generally applicable legal provisions for 
Safety and Prevention of accidents must be 
adhered to.

Ÿ Please go through the manual and the instructions 
contained herein carefully, even if you possess prior 
experience in operating similar ground cleaning 
equipment.

Ÿ Schedule some time for the careful and thorough 
perusal of the manual contents.

Ÿ The responsibility of all persons in the working area 
fall upon the operator of the machine.

Ÿ No persons, children included, should be allowed 
within the zone of danger.

Ÿ The warning and instruction plates attached to the 
machine carry important advice on safe operation of 
the machine.

Ÿ Lost or illegible stickers must be replaced at the 
earliest.

Ÿ Prior to operation of the machine, the operator must 
ensure that the machine and its working 
implements are in proper and safe operating 
condition.

Ÿ Machines with identified and known defects must 
not be used.

Ÿ It is important that operators and all persons likely to 
use the machine familiarize themselves with all 
accessories and controls, as well as their functions, 
before commencing operation.

Ÿ Adherence to the above general instructions will 
help avoid the operator from having to read the 
manual while operating the machine.

Safety during machine operation

Ÿ The machine is applicable for DRY sweeping only.
Ÿ Ground cleaning machines may be run by qualified 

personnel only.
Ÿ The machine may be used for cleaning such 

surfaces approved by the owner or this authorized 
representatives.

Safety provisions in dangerous situation caused by misuse 
inaccurate adherence of instruction or prescribed work 
routine.

Safety Provisions
(persons & goods)

Due to use of substances representing an inherent danger 
to health of environment.

Ecological hazard
(the environment)

Important information on handling the machine in order 
to maintain operability.

Caution
(the machine)

Prior to first operation, read the manual carefully and 
comply with the instructions contained herein without fail.

Read manual



7
RootsSweep RB 100

GENERAL SAFETY INSTRUCTION - RIDE ON SWEEPERS

This machine is not suitable for evacuation of 
dusts, which are explosive or dangerous to 
health.

Do not clean the machine by means of 
vapour jet or high pressure cleaning 
equipment.

Ÿ Check the immediate surronding prior to starting. 
Ensure sufficient visibility!

Ÿ The operator must always use safety gloves, safety 
helmet, shoes while operating/maintaining the 
machine.

Ÿ On inclined/tilted surfaces, the tilt angle and the 
driving direction should not exceed the values given 
in this manual.

Ÿ Do not place any tools or metallic objects on top the  
battery. Risk of short circuit and deflagration!

Ÿ  Smoking or naked flames are strictly prohibited.
Ÿ Always allow the machine sufficient time to cool 

before carrying out any repair or maintenance work.
Ÿ Ensure that there is adequate ventilation for 

diverting the exhaust gases/dust when operating 
the machine in a closed area.

Ÿ Do not place hand or any object while the brooms 
are running.

Ÿ Suitable tools must be used for cleaning and 
maintenance work.

Ÿ Do not carry out any welding, drilling, sawing or 
grinding work on the frame sections. Damaged 
parts may only be changed at an authorized service 
center.

Ÿ It is not permitted to use aggressive and corrosive 
cleaning agents.

Ÿ Used batteries with the recycling symbol must not 
be disposed of in household waste.

Ÿ Maintenance work may be carried out by 
Roots/authorised dealer only.

Ÿ Always use appropriate tool and equipments while 
working on the machine.

Ÿ Disconnect the battery when working on electrical 
system.

Ÿ Battery may only be handled and changed by 
properly skilled maintenance personnel.

Ÿ Pay attention that the insulation of the charger cable 
is not damaged and cannot be damaged during the 
charging process.

Ÿ The cable must not chafe against anything. In the 
case of defective insulation, do not use the on-
board charger.

Ÿ When charging the batteries, there must be 
sufficient ventilation in the charging area. 
Otherwise, there is a risk of explosion!

Ÿ Batteries must not be connected or disconnected 
when conducting electricity.

Ÿ Do not use harsh chemicals to clean the machine.

X

Ÿ Before operating the machine kindly use these 
safety devices:

 i) Shoes                       
 ii) Helmet                                    
iii) Gloves

-  Do not smoke near machine.
- Do not expose machine to naked flames 

or  burning debris.



Adjustable 
operator seat

Steering 

Side broom

Front Wheel with 
Drive Motor

Front Apron 
pedal

Brake pedal Rear Wheel

Accelerator
pedal 

Broom 
control lever

Hopper

Hood

Main Broom

8
RootsSweep RB 100

KNOW YOUR MACHINE

FIRST OPERATION

After unpacking

Verify the machine and accessories with the invoice 
copy. Check the machine for any transit damage, if 
found contact the branch/dealer immediately.

Upon unpacking the machine check the following:

Ÿ Check the machine for any transit damage such as 
dents, paint damage, scratches, leaks, etc.

Ÿ Check the Main and Side Broom for damage.
Ÿ Connect the battery leads.

Owner’s personnel are not allowed to unpack the 
machine.



10

53

2

1

5

2

7

3

6

8

4

12 9

1

11

  7. Remove key / Read Instruction
  8. Battery Instruction / Open hood
  9. Max gradability 
10. Do not tamper
11. Do not wash with HPJC
12. Pinch warning

4

7

MALFUNCTION
OR

EMERGENCY

8

READ
INSTRUCTION X

  1. Roots - Silvergrey
  2. Control Panel sticker
  3. Broom controller lever sticker
  4. Front apron & Brake
  5. Side broom wear adjustment
  6. Main broom wear adjustment
  

X

6

9 10 11
12

Control panel

Bypass

Decals  on the machine

Hopper lock 
handle

Main MotorFilter

Beacon lampVibrator motor

main 
broom 
control

side
broom 
control

Control levers
Main broom 
adjustment

Side broom 
adjustment

Identification of Main Parts

9
RootsSweep RB 100

FIRST OPERATION



a) Key switch-
Turns the electrical system ON/OFF.

b) Horn button-
Actuates the electric horn.

c) Direction selector-
Selects the direction(Forward/Backward) 
of travel.

e) Wet bypass-
suction by-pass switch to cut off suction to 
the dirt hopper and dust filter chambers.

d) Filter shaker-
Used to activate the filter shaker.

0

1

a

e

b

c

I

f

k

g

d

h

j

l

RootsSweep RB 100

h) Main motor-

It glows when the brush motor is on.

i) Drive motor error-
It glows when the problem occurs in drive 
motor.

j) Battery charge status indicator lamp-
Shows the status of the battery.

l) Hour meter display-
Displays the total hours of machine use.

m) Main broom lever-
Push lever - Lower main broom as well as 
switch on main broom and side broom
Pull lever - Lift main broom as well as 
switch off main broom and side broom

k). Display layout of LCD

I) Shows the software version when the 
machine is switched On.

ii) Shows the battery type.
   (LA, AGM, GL)

iii) Display the Battery voltage.

         LA

         24 . 50

  U - 02

Operating & Indicator Elements
f) Beacon lamp (ON/OFF)-
Toggles the beacon lamp On or Off.

g) Working lamp (ON/OFF)-
Toggles the working lamp On or Off.

42.6

Useful tips

Ÿ Never sweep long packing straps, ropes, threads, 
twines or wires as it could get entangled with the 
main and side broom and damage its mechanism.

Ÿ Make sure the area to be sweep is dry.
Ÿ Large debris which cannot be swept should be 

placed in the hopper manually.
Ÿ Remove the hopper in a non windy area to avoid 

dust from flying.
Ÿ For optimum cleaning results, match the driving 

speed with the area to be swept.
Ÿ Switch off suction fan if sweeping in a damp area as 

it may damage the filter.
Ÿ Clean the dust filter at regular intervals depending 

on the intensity of dust.
Ÿ Never wash the dust filter with water, use only 

compressed air.

Principle of Operation 

The machine operates on the overhead throw method.

Ÿ The rotating main broom sweeps the debris into the 
dirt hopper.

Ÿ The side broom sweeps the edges and corners and 
moves the debris to the path of the main broom.

Ÿ The fine dust from the swept debris is sucked by a 
internal vacuum system  through a filter.  

10
RootsSweep RB 100

FIRST OPERATION



MACHINE OPERATION

Ÿ Not recommended to use the machine in tall 
hump.

Max. 12%

- Maximum inclination of 12% (for 1 min. 
max) is only allowed.

- Do not park the machine on slopes or 
ramps.

MAX
5.0 mm

Water Level

Maximum water wading of 5.0  
mm is allowed. 

Do not tamper the drive motor 
controller. Risk of damaging the 
motor.

In case of an emergency or malfunction - switch 
of key and disconnect battery plug.

MALFUNCTION
OR

EMERGENCY

X

Ÿ Sit in operator seat, disengage the parking brake 
and check if the direction selector is in neutral 
position.

Ÿ To start the machine turn the ignition key clock wise.
Ÿ Select the direction (Forward/Backward) of travel 

by direction selector & press the accelerator pedal.
Ÿ Move the machine to the area to be cleaned.
Ÿ Use head lamp for operating in low lit areas.

Starting-

Do not use the machine for transporting goods or 
persons.
Do not use the machine to pull/push other 
vehicles.
Do not modify the machine.

Slowing-

Ÿ When the foot is taken off from the accelerator pedal 
the machine will slow down and will coast to a stop.

Ÿ To stop or slow the machine quickly, press the brake 
pedal downwards and release when stopped.

n) Side broom lever-
Push lever  -  Lower side broom 
Pull lever  -  Lift side broom

Driving the machine

Connecting battery-

Ÿ Before starting up for the first time connect the male 
plug of battery to the female plug of the machine.

Ÿ Before starting the machine, sit in operator 
seat and ensure if parking brake is engaged.

Ÿ Do not adjust the seat while driving the 
machine.

Ÿ Do not drive the machine in flooded areas. 
Risk of damaging the drive motor.

Ÿ Because of skidding hazard drive at reduced 
speed on wet grounds and when turning.

Ÿ Drive slowly on downhill, turning, wet 
grounds, ramps and on uneven surfaces.

Ÿ Never make sharp maneuvers while driving. 
Ÿ Before leaving the machine make sure to 

remove the key.

Ÿ Before sweeping remove the bulky and oversized 
debris from aisles.

Ÿ Pick up loose wires, ropes, threads, etc. which 
could get entangled with the brooms and cause 
damage.

Ÿ Sweep in a long straight path as far as possible.
Ÿ Avoid bumping the machine into walls or posts, it 

may damage the machine.

Brake

Parking brake p) Brake with parking brake 
It is used to slow /stop the 
m a c h i n e  a n d  e n g a g e 
/disengage the parking brake.

q) Main broom wear adjustment
Used to adjust the main broom wear.

r) Side broom wear adjustment
Used to adjust the side broom wear.

o) Front apron lift lever- 
It is used to lift the front apron for leaf and 
light weight debris collection.

11
RootsSweep RB 100

FIRST OPERATION



1

2
46

5

3

7

Mounting & Dismounting of Main Broom 

Dismounting 

Ÿ Lower the main broom.
Ÿ Turn the ignition key anti-clockwise to switch off the 

machine.
Ÿ Unscrew the two knobs (1) and remove the side 

cover (2). 
Ÿ Unscrew the knob (3) and remove the brush lock 

assy (4).
Ÿ Turn the lock knob(5) upwards and unlock.
Ÿ Pull the brush cover assy (6) downwards.
Ÿ Remove the main broom (7) by pulling it.

Mounting 

Ÿ For mounting the main broom follow the reverse 
order of dismounting.

Ÿ Open the hood.
Ÿ Turn the main broom control knob to 

adjust the wear of the main broom.
Ÿ Close the hood completely till it rests 

flat on the chassis.

With one turn of the knob, the track widens or 
broadens by approx. 10mm.

Ensure the motor has stopped before opening 
the hood. Risk of injury through belt drive and 
rotating fan!

Brooms

Main Broom adjustment
Ÿ Release the accelerator pedal.
Ÿ Lift up the main & side broom levers to stop the 

brush operation.
Ÿ Apply the parking brake.
Ÿ Turn the ignition key anti-clockwise to switch OFF 

the machine.

Ÿ Operate the filter shaker.
Ÿ Empty the dirt hopper.
Ÿ Check the broom area for any residual waste and 

remove it if necessary.
Ÿ Clean the machine.

Stopping- 

End of Sweeping- 

Warning - do not clean electrical components 
with liquids! Risk of electric shock! It is not 
permitted to clean the machine with a pressure 
washer or steam cleaner.

Ÿ Lower the main broom by push forward 
the main broom lever.

Ÿ When lower the main broom as well as 
the main broom & side broom are 
switched on.

Ÿ Lower the side broom by push forward 
the side broom lever.

Ÿ The side broom collects the debris 
away from corners and edges into path 
of the main broom.

Ÿ The main broom sweeps the debris 
from the floor and puts it into the dirt 
hopper.

Do not use the side broom when operating in 
dusty areas, chances of dust cloud is possible.

Ÿ The vacuum suction system pulls the dust into the 
hopper via filters. 

Ÿ If sweeping has to be done in an damp area press 
the button to activate the suction by-pass switch to 
cut off suction to the dirt hopper and dust filter 
chambers.

Sweeping-

Operating the shaking device:

Press the filter shaker button to clean dust from 
the panel air filter.

Only operate the shaking device when the motor 
is switched OFF.

Emptying the dirt hopper 

Lift the hopper link handle then remove the dirt hopper 
from the machine and empty it. 

Carry the dirt hopper by the handles.

Observe the applicable laws and local 
regulations when disposing of waste.

MACHINE OPERATION

DANGER/CAUTION 

DO NOT 
SWEEP 

Ÿ Do not sweep at a fast speed.
Ÿ Do not sweep hazardous debris.
Ÿ Do not modify the machine to transport 

people or goods.
Ÿ Do not drive fast when the hopper is full.
Ÿ Do not go on a steep downhill with a fully filled 

hopper.

12
RootsSweep RB 100

Failure to activate the suction bypass will result in 
filter damage.

Ensure sufficient ventilation when sweeping 
indoors! It is forbidden to sweep up dust which
represents a health hazard!



13
RootsSweep RB 100

MACHINE OPERATION

Side Broom adjustment

Ÿ Turn the side broom control knob to 
adjust the wear of the side broom.

Mounting & Dismounting  of Side Broom 

Ÿ Lift the side broom.
Ÿ Turn the ignition key anti-clockwise to switch off the 

machine.
Ÿ Rotate the broom clock wise or anti-clock wise  with 

a sudden jerk to mount/dismount the broom.

Filter

Mounting & Dismounting of Filter

1

3

2

Ÿ For mounting the filter follow the reverse order of 
dismounting.

Mounting

Filter cleaning

Dismounting

Ÿ Open the hood.
Ÿ Open the filter cover (1).
Ÿ Remove  the  fas tene rs 

(Knob, washer & Spring 
washer).

Ÿ Remove the  Filter holder (2) 
then lift the filter (3).

Ÿ Lift the filter from the hopper and clean them with 
compressed air(max. 1 bar).

Ÿ Drop the filter from 1 meter height onto a level, solid 
surface. Be careful not to damage the filter ribs!

Ÿ Ensure that the perforated sheet is facing Top side.

1 Meter

Do not inhale the dust. Health hazard! Wear an 
appropriate dust mask.

Do not wash the filter with water or 
chemicals.

Do not contaminate the environment, use an 
appropriate cleaning chamber to dispose the 
dust.



Problem Remedy

Machine fails to start Check the Contractor coils fuse

Check the battery voltage & wires

Check the circuit fuse

Check the key switch & wires.

Dust flying Check the condition of main broom aprons

Check the main broom pattern

Check the hopper filter for any damage

If filter clogged, clean the same

Low battery backup Check whether front apron is in closed condition

Check the function of battery charger &current 

consumption at battery cable during charging.
Check the specific gravity of the electrolyte after 

charging.

Check the battery voltage & electrolyte level

Main motor malfunction Check the fuse 

Check the limit switch in main broom lever

Check the carbon brush condition & motor wires

Drive motor malfunction Check the fuse 

Check the fuse 

Main broom not functioning Check the belt tension

Side broom not functioning Check the belt tension

Accelerator pedal not functioning Check limit switch in accelerator

Check the accelerator & wires to accelerator

Vibrator not functioning Check the fuse 

Check voltage from the board

Check the vibrator & Wires to vibartor

Troubleshooting

MAINTENANCE

Daily Weekly Every 
50 hours

Every 
100 hours

Check cables for damages a
Recharge batteries a
Check battery acid level a
Check battery for spill out a
Check battery poles and apply 

petroleum jelly if required a
Shake and clean the dirt hopper a
Clean filter a
Check seals for wear, damage 

and adjust a
Check main broom for wear, 

damage and adjust a
Check function of brake a
Check belts for wear and required 

tension a
Grease steering pinion a

Maintenance Schedule
Service

Maintenance Schedule

14
RootsSweep RB 100



Don't's

Ÿ Do not charge the batteries between cleaning 
cycle.

Ÿ Do not use the machine for transporting goods or 
persons.

Ÿ Do not modify the machine.
Ÿ Do not use the machine on  water or liquids.
Ÿ Do not park the machine on ramps or slopes.
Ÿ Do not place any objects on the battery while 

charging.
Ÿ Do not tamper with the electrical circuits.
Ÿ Do not clean the machine with a high pressure 

cleaning system.
Ÿ Do not collect ropes, wires & threads during 

sweeping.
Ÿ Do not collect flammable liquids or hot materials.
Ÿ Do not use the machine in tall humps & uneven 

surfaces.
Ÿ Do not allow water on the panel board & batteries.
Ÿ Do not drive fast, when the hopper is full.

Do's & Don't's

Do's

Ÿ Frequently check the belt condition & tension.
Ÿ Check the main broom & side broom for wear.
Ÿ Check the aprons for damage, if required replace 

the same.
Ÿ Check the tire condition for wear.
Ÿ Use the side broom only for cleaning corners & 

edges.
Ÿ During transport, brooms should be in lifted 

position.
Ÿ Drive slowly on inclines & slippery surfaces.
Ÿ Operate the filter shaker before emptying the 

hopper.
Ÿ Filter shaker to be used depends on the dust level.
Ÿ After machine operation, clean the filter with 

compressed air.
Ÿ To collect light weight & small size of debris use the 

front apron lift lever.
Ÿ Empty the hopper once the hopper gets filled.
Ÿ While using on wet floors, operate the wet bypass 

system.
Ÿ Motor carbon brush condition to be checked.
Ÿ Charge the batteries after it has been completely 

discharged (battery red LED blinks).
Ÿ Charge the batteries only in a well ventilated area.
Ÿ Check the battery electrolyte level and if required, 

refill it.
Ÿ Battery to be charged fully and to be used till the red 

LED blinks for better life.

15
RootsSweep RB 100

MAINTENANCE

Problem Remedy

Vacuum bypass actuator 

not functioning
Check the fuse 

Check voltage from the board

Check the actuator & wires to 

actuator

Horn not functioning Check the fuse 

Check voltage from the board

Check the horn & wires to horn

Beacon not functioning Check the fuse

Check voltage from the board

Check the beacon & wires to 

beacon
Working lamp not Check the fuse

Check voltage from the board

Check the bulb & wires to 

working lamp
Reverse buzzer not 

functioning
Check the fuse

Check the buzzer  & wires to 

buzzer



Coding system in the charger unit for fluid-filled 
batteries:

Example 24V Battery System

Before first operation of the machine, fully charge 
the battery with an initial charging procedure and 
comply with the operating instructions of the 
charger  as well as with those of the battery 
manufacturer. Roots cannot be held liable for 
damages resulting from the fact that the initial 
charging has not or insufficiently been done.

Battery charging procedure

Open the seat console of the machine before 
performing charging operations.

Before using the machine

Battery plug coding

Plug case of charger units :
Grey for fluid-filled batteries, Green for maintenance-
free Gel batteries

Plug case of machine :
Yellow for both battery types
Socket case of battery: Grey for fluid-filled batteries :
Green for maintenance-free

36 V
24 V

80 V
24 V

Nominal  p lug  vo l tage  i s 
indicated on each side of the 
hexagon (letters upside down)

I n d i c a t i o n  f o r 
n o m i n a l  s o c ke t 
voltage accordingly

Replace the coding plugs by pressing the ends together 

with pliers.

All battery plugs at machines, batteries and battery 
charger units have to be coded with the colored coding 
pins according to the battery type and the charger unit 
plugs are/will be seteristic curve such that a 
modification of the curve (in relation to the battery type) 
requires changing of the plug coding nominal voltage.

Press together for removal

Insert coding plug such that the nominal voltage 
inscription is visible through the case window. Socket 
and plug only with the same nominal voltage.
The following three conditions have to be met:
1) Voltage coding must be the same for all sockets and 
plugs.
2) Coding pin color in the machine = yellow
3) Coding pin color in the charger unit = the same as for 
the battery plug according to battery type.

BATTERY INSTRUCTIONS

16
RootsSweep RB 100

- Empty the hopper.

- Move machine near charger location.

- Switch Off Key.

- Remove key.

- Tilt hood backward completely.

- Disconnect the battery plugs and connect them to the  

   charger supplied with the machine.

- Make sure to connect the charger to the     
specified voltage and frequency.

- Ensure that the hood is completely open.
-  Do not place any objects on the battery.

Charge the batteries in a well ventilated area.
Do not tamper with the charger settings.

Safety symbols for battery system

-Observe  the  ins t ruc t ion  wh ich 
 must be mounted clearly at the 
   charging point!

-No Smoking!
-No naked lights, embers or sparks
  in the vicinity, risk of fire and explosion!

-Wear protective goggles and protective
 clothing when working on the batteries!

The above instructions have been 
established for your safety and 
have to be strictly observed.

-Do not tilt the battery! 
-Only use cert i f ied hoist ing and
  transport equipment.



7. Storage-
If batteries are out of operation for longer periods, they 
should be stored in fully charged state in a dry, frost free 
room.
In order to ensure that the battery is ready for operation 
at any time, it can be recharged according to one of the 
following methods:
1. Full recharge every three months. When a consumer 
is connected up (e.g. measuring or controlling devices), 
it may be necessary to recharge the battery every two 
weeks.
2. Maintenance recharging at a recharging voltage of 
2.25 V x number of cells. The storage period is to be 
taken into account for the service life.

8. Faults-
The customer service should be called immediately 
when any faults are discovered in battery or battery 
charger.

fully recharging and following a standing period of at 
least 5 hours, the following must be measured and 
Recorded:  – total voltage / – individual voltage.
If noticeable changes are detected compared to 
previous measurements, or differences between the 
cells or block batteries, the customer service should be 
called for testing or repair.

6. Care-
The battery must be kept clean and dry to prevent 
creeping current. Any liquid in the battery container 
must be extracted and disposed of according to 
regulations.

Traction Batteries (LA)

1. Initial Checking-
Check the battery to ensure that it is in perfect 
mechanical condition. All screwed unions within the 
circuit must be tightened to ensure reliable contacts. 
Machine cables and charging cable are to be 
connected to the correct poles of the battery otherwise 
battery and charger can be damaged. 

-Do not throw in garbage!

-Charge in a well-ventilated area 

Electrolyte is highly corrosive! 

-Risk of fire explosion, avoid short 
circuits! 

-Caution! Metal components in the 
battery cells are always under voltage, 
never  place any foreign items or tools 
on the battery!

-Keep children away from batteries

-Any splashes of acid in the eyes or 
on the skin must be rinsed throughly 
with plenty of clear pure water.

-Then consult a doctor immediately!     

2. Discharging-
Ventilation openings may not be covered or closed. 
Electric connections (e.g-plugs) may be connected or 
disconnected only when the machine is in off condition. 
Discharge batteries must be recharged immediately 

BATTERY INSTRUCTIONS

17
RootsSweep RB 100

4. Electrolyte-
The electrolyte is sulphuric acid. The density of the 
e lec t ro l y te  canno t  be  measured .  Use  the 
recommended electrolyte to top up.

and may not remain in discharged condition. This also 
applies to only partially discharged batteries.

The battery may only be connected up to the allocated 
battery charger certified for the particular battery size, 
to avoid overload on the electric current Maintenance 
Free Batteries have low gassing properties but are not 
completely free of gassing. The battery is to be 
connected with the correct poles (plus to plus and 
minus to minus) to the disconnected battery charger. 
The battery charger should then be switched on.

During the recharging procedure, the temperature in 
the battery increases by approx. 10 °C. For this reason, 
the recharging procedure may not be started unless the 
temperature is below 35 °C.
Before recharging the battery, the temperature should 
be at least 15 °C, otherwise the battery will not be 
correctly.
If the temperatures are constantly greater than 40 °C or 
lower than 15 °C, temperature-dependent constant 
voltage regulation of the battery charger will be 
necessary.

3. Temperature-
The battery temperature of 30 °C is rated temperature. 
Higher temperatures shorten the service life and lower 
temperatures reduce available capacity. 45 °C (51 °C 
for AGM) is the limit temperature and is not tolerable as 
operating temperature.

5. Maintenance-
Daily maintenance- Recharge the battery every time it 
has been discharged.
Weekly maintenance- Visual inspection after 
recharging for signs of dirt and mechanical damage. 
Maintenance to be carried out every three months After



18
RootsSweep RB 100

Battery specification

Charger specification

Type - LA
Rating - 6V/200Ah

Type - External charger
Rating - 30 Amps

Battery connection diagram

Battery & Charger specification

Disposal of Batteries

Old batteries with this sign are recyclable economic 
goods and should be brought back into the recycling 
process. Old batteries which are not brought back into 
the recycling process, have to be dealt with as 
dangerous materials under the observance of all 
regulations.

BATTERY INSTRUCTIONS

Lead Acid (LA) Battery Instructions

Ÿ Kindly ensure that the Warranty certificate of the 
battery is available at your end.

Ÿ Kindly read the Do’s & Don't’s of the battery, 
understand and follow.

Ÿ Check the electrolyte level before charging and top 
it up with battery grade distilled water if required.

Ÿ Match the battery to the correct charger.
Ÿ Keep the battery well ventilated while charging.
Ÿ Charge the battery immediately after it is 

discharged  completely.
Ÿ Keep all inter cell connections and bolted terminals 

tight and covered with petroleum jelly.



ILLUSTRATED PARTS LIST



20

RootsSweep RB 100

10

1

6

4

5

11

9

7

3

14

13

12

8

2

2

19

20

FRONT WHEEL

8

15

18

16

21

17

1

NOTE: Item Nos. 22 & 23 are not shown in the drawing.

REF.NO PART NO. DESCRIPTION QTY

1 558510001-00 CHASSIS ASSY - WELDMENT 1

2 558510008-00 FRONT WHEEL ASSY 1

3 552610039-00 TAPER ROLLER BEARING 30208 1

4 552610040-00 TAPER ROLLER BEARING 32007 1

5 553510252-00 SPACER - 45 X 30 X 4 1

6 553510254-00 NUT - FRONT WHEEL 1

7 558510005-00 BASE FRONT WHEEL - WELDMENT 1

8 558510007-00 DRIVE MOTOR ASSY - RB100 1

9 552230035-00 HEX SOC HEAD CAP SCREW -STEEL -M10X25 2

10 552170013-00 HEX NUT - STEEL GR. 8 M10 2

11 552330016-00 COTTER PIN STEEL - 6 X 70 1

12 553510347-00 SHEET - CORD CLAMP 2

13 552350011-00 WASHER-STEEL-6.4X12.5X1.6 2

14 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 2

15 558510006-00 BASE STEERING - WELDMENT 1

16 553510237-00 DRIVE MOTOR - DCM 2647 1

17 553510230-00 SPACER - FRONT WHEEL 2

18 552210029-00 HEX SOC CSK HD SCREW STEEL - M8 X 55 4

19 552020022-00 HEX HEAD SCREW - STEEL 8.8 - M10X25 6

20 552350018-00 WASHER-STEEL-10.5X20X2 6

21 553510408-00 TYRE 1

22 552670168-00 ARMATURE BRUSH 4

23 552670169-00 BRUSH CONNECTION BOX 2



16 18

17
13

15

11

14

12

4

REAR WHEEL

21

RootsSweep RB 100

10

5

3 12

4

719

6

8

9

10

9

REF.NO PART NO. DESCRIPTION QTY

1 553510370-00 CAP - WHEEL 2

2 552020022-00 HEX HEAD SCREW - STEEL 8.8 - M10X25 2

3 553510180-00 WASHER - 30 X 10 X 4 2

4 558510009-00 REAR WHEEL ASSY 2

5 553510162-00 SHAFT - REAR WHEEL 2

6 552040018-00 HEX HEAD SCREW - SS 304 - M10 X 20 8

7 558510076-00 SIDE COVER LH - WELDMENT 1

8 558510077-00 REAR SIDE COVER RH - WELDMENT 1

9 552210006-00 HEX SOC CSK HD SCREW -STEEL -M6X16 5

10 553310122-00 WASHER - DEFLECTOR 5

11 553510255-00 REAR TYRE - 12 X 4 -8 2

12 553510033-00 REAR WHEEL - HUB 2

13 553510034-00 HUB - WHEEL 2

14 552610021-00 DG BALL BEARING 6005 - 2RS 2

15 552610043-00 DG BALL BEARING 6204 2RS 2

16 552040009-00 HEX HEAD SCREW SS 304 M8X 25 12

17 552510005-00 SPRING WASHER - STEEL - M8 12

18 552350016-00 WASHER-STEEL-9.0X17X1.6 12

19 553420035-00 STOPPER 2



22

RootsSweep RB 100

HOOD 

1

19
25 26

23

27
28

21
22

24
20

18

4

15

31

9

17

3

4
12

11

16

14

2

7

5
8

13

10
6

29

30

REF.NO PART NO. DESCRIPTION QTY

1 558510078-00 TOP COVER ASSY 1

2 558510079-00 TOP COVER WELDMENT 1

3 553100212-00 OPERATOR SEAT 1

4 558510115-00 PANEL BOARD ASSY 1

5 553210219-00 BOOT FRONT 2

6 553510331-00 LINEAR BEARING - 15 X 35 2

7 553510332-00 HANDLE TOP COVER 2

8 553510372-00 FOAM - TOP COVER 1

9 558510141-00 CARRIER - WELDMENT 1

10 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 6

11 552350008-00 WASHER-STEEL-5.3X10X1 6

12 552140014-00 CR PAN HEAD SCREW - SS304 - M5X16 6

13 552170009-00 HEX NUT - STEEL GR. 8 - M6 6

14 552230016-00 HEX SOC HEAD CAP SCREW -STEEL -M8X12 4

15 558510134-00 BEACON WITH CONNECTOR ASSY 1

16 553510335-00 GASKET - PANEL BOARD 1

17 552360022-00 WASHER-6.4X18X1.6-SS 304 6

18 552140006-00 CR PAN HEAD SCREW - SS304 - M4 X 8 5

19 552350005-00 WASHER-STEEL-4.3X9.0X0.8 5

20 553320466-00 NUT-KEY SWITCH 1

21 553100171-00 SWITCH FWD/REV 1

22 553100172-00 HORN SWITCH 1

23 557510003-00 PANEL STICKER - RB100 1

24 558510156-00 KEY SWITCH WITH CONNECTOR - RB100 1

25 558510111-00 A1 CONTROL BOARD RB100 1

26 558510116-00 PANEL BOARD WELDMENT 1

27 553350771-00 GASKET - HOUR METER 1

28 553350233-00 HOUR METER 1

29 558510142-00 PIVOT PIN - WELDMENT 2

30 552220007-00 HEX SOC CSK HD SCREW - SS304 -M6X10 2

31 552140013-00 CR PAN HEAD SCREW - SS304 - M5X12 3



23

RootsSweep RB 100

FLOOR & STEERING COVER

2

4

11

10

9

1

5 6 7

8
13

10

3

12

14

14

REF.NO PART NO. DESCRIPTION QTY

1 558510131-00 FRONT COVER - WELDMENT 1

2 558510132-00 FRONT COVER DOOR - WELDMENT 1

3 558510109-00 BASE FOOT REST - WELDMENT 1

4 553510221-00 FLOOR MAT 1

5 553100182-00 CLAMP WORKING LIGHT 1

6 558100065-00 ASSY WORKING LIGHT 1

7 552350005-00 WASHER-STEEL-4.3X9.0X0.8 3

8 552140009-00 CR PAN HEAD SCREW - SS304 - M4X15 3

9 552220009-00 HEX SOC CSK HD SCREW - SS304 -M6X20 10

10 553310122-00 WASHER - DEFLECTOR 16

11 553510283-00 SPACER FLOOR MAT 10

12 553510397-00 BELLOW - STEERING 1

13 552210006-00 HEX SOC CSK HD SCREW -STEEL -M6X16 6

14 553510403-00 EDGE PROTECTOR - RB100 1



24

RootsSweep RB 100

STEERING ASSY

25

24

24
26

2728

29

14

16

17

15

19

7

22

18

20

15

17

21

10

23

31

30

1

2

5

4

3

6

9

7

10

12

13

11

8

REF.NO PART NO. DESCRIPTION QTY

1 558510065-00 STEERING ASSY - WELDMENT 1

2 553510222-00 RUBBER SLEEVE - STEERING 2

3 553510198-00 CAP - STEERING TUBE 2

4 553510199-00 HANDLE - BRUSH LIFTING 2

5 553510229-00 SLEEVE - HANDLE BRUSH 2

6 552210008-00 HEX SOC CSK HD SCREW -STEEL -M6X30 2

7 552170009-00 HEX NUT - STEEL GR. 8 - M6 4

8 553510236-00 BELLOW - STEERING 1

9 553510124-00 BELLOW - HANDLE 2

10 558510063-00 STEERING COLUMN ASSY 1

11 552040010-00 HEX HEAD SCREW - SS 304 - M8X40 1

12 552480008-00 HEX NYLOCK NUT STEEL -M8 1

13 552220012-00 HEX SOC CSK HD SCREW - SS304 M8X20 6

14 553510188-00 LINEAR BEARING - 28 X 20 1

15 553510193-00 LINEAR BEARING - 20.2 X 15 4

16 553510197-00 RUBBER - STEERING 1

17 553510200-00 SPACER - 30 X 22 X 2 4

18 553510212-00 PIN CAM - LIMIT SWITCH 2

19 558510064-00 COLUMN ASSY - WELDMENT 1

20 558510066-00 TUBE MAIN BRUSH - WELDMENT 1

21 558510067-00 TUBE SIDE BRUSH - WELDMENT 1

22 552130022-00 CR PAN HEAD SCREW - STEEL - M3X16 2

23 552450005-00 SPRING DOWEL PIN - STEEL - 5 X 32 2

24 553440332-00 BALL JOINT 2

25 558510068-00 LINK BRUSH LIFTING - WELDMENT 1

26 553510175-00 ROD - MAIN BRUSH ADJ 1

27 553510179-00 PIVOT PIN - MAIN BRUSH ADJ 1

28 553510176-00 KNOB - MAIN BRUSH 1

29 553510161-00 SPRING - MAIN BRUSH ADJ 1

30 553510405-00 SPACER - 42 X 28.5 X 2 1

31 552450012-00 SPRING DOWEL PIN - STEEL - 6 X 40 1



25

RootsSweep RB 100

FILTER WITH FILTER FRAME ASSY

7

4 8

8

11
10

3

9

7

1

6

5
4

2

3

50

REF.NO PART NO. DESCRIPTION QTY

1 558510033-00 FILTER FRAME ASSY 1

2 553430228-00 KNOB FILTER COVER 4

3 552510004-00 SPRING WASHER - STEEL - M6 17

4 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 18

5 558510043-00 FILTER LOCK - WELDMENT 1

6 553510116-00 FILTER - RB100 1

7 558510042-00 VIBRATOR MOTOR ASSY 1

8 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 17

9 558510135-00 VIBRATOR ASSY 1

10 553510121-00 BASE SHEET - VIBRATOR MOTOR 1

11 552350011-00 WASHER-STEEL-6.4X12.5X1.6 12

12 558510045-00 FILTER COVER - WELDMENT 1

13 553510125-00 GROOVE GASKET - FILTER COVER 1

14 553510355-00 LINK - FILTER COVER TOP 1

15 558510149-00 LINK FILTER COVER - WELDMENT 1

16 553430123-00 DRIVE LEVER STUD 5

17 553510117-00 ROD - FILTER SHAKER 4

18 553510118-00 CLIP ON GASKET - FILTER 1

19 558510035-00 BASE FILTER FRAME - WELDMENT 1

20 553510119-00 GROOVE GASKET - FILTER FRAME 1



26

RootsSweep RB 100

FILTER WITH FILTER FRAME ASSY

12

16

13

22

4

23

3

24

25

14

15

17

18

19

20

21

8

11 25

26
48

3

REF.NO PART NO. DESCRIPTION QTY

21 558510034-00 FILTER COVER ASSY - WELDMENT 1

22 552040020-00 HEX HEAD SCREW - SS 304 - M6X80 4

23 553510371-00 RUBBER MOUNT - FILTER 8

24 553510377-00 SLEEVE RUBBER - FILTER 4

25 552480006-00 HEX NYLOCK NUT-STEEL GR.6-M6-LOW 8

26 558510038-00 BLOWER ASSY 1

27 553510280-00 FOAM - BYPASS 1

28 558510110-00 DOOR BYPASS - WELDMENT 1

29 553510249-00 SPRING - BYPASS 1

30 552170009-00 HEX NUT - STEEL GR. 8 - M6 5

31 558510105-00 LINK BYPASS - WELDMENT 2

32 553510247-00 ACTUATOR - 12V DC 2

33 552290002-00 CRPH SELF TAPPING SCREW-STEEL-4.8X16 4

34 552350008-00 WASHER-STEEL-5.3X10X1 4

35 558510039-00 BLOWER DRIVE ASSY 1

36 553510089-00 BASE SHEET - BLOWER 1

37 558510040-00 BLOWER SUB ASSY 1

38 552020008-00 HEX HEAD SCREW - STEEL 8.8 - M6X20 1

39 552510005-00 SPRING WASHER - STEEL - M8 2

40 552480008-00 HEX NYLOCK NUT STEEL -M8 2



27

RootsSweep RB 100

29

16

11

30

32 34

33

31

25

8

28
27

FILTER WITH FILTER FRAME ASSY

413811

35

8

40 1139

36

30

37

3

26

43
46

45
42

44

4740

39 49 48

35

REF.NO PART NO. DESCRIPTION QTY

41 553510263-00 KEY 5 X 20 1

42 553510090-00 FLANGE - BLOWER 1

43 553510091-00 SHAFT - BLOWER 1

44 553510092-00 PULLEY - BLOWER 1

45 552670137-00 CIRCLIP - B32 1

46 552610009-00 DG BALL BEARING 6002-2RS 1

47 552350016-00 WASHER-STEEL-9.0X17X1.6 1

48 552610046-00 DG BALL BEARING 6202 - 2RS 1

49 553510362-00 KEY - 4 X 10 1

50 553510157-00 BLOWER BELT - 4PJ 1600 1



28

RootsSweep RB 100

21

22

234

9
24

25

26
27

28

29

29

29

29

19

19

30

4

20

20

31

18

18 32

32

17

HOPPER GROUP

3

9
10

11

4
16

4

8
5

3

6
7

1

20 19

2

4

4

5

6

6

7

9

9

9

12

13

14

15

18



29

RootsSweep RB 100

HOPPER GROUP

REF.NO PART NO. DESCRIPTION QTY

1 558510023-00 BASE LINK RH - WELDMENT 1

2 558510024-00 BASE LINK LH - WELDMENT 1

3 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 6

4 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 18

5 552350011-00 WASHER-STEEL-6.4X12.5X1.6 6

6 552020015-00 HEX HEAD SCREW - STEEL 8.8 - M8X16 14

7 552350016-00 WASHER-STEEL-9.0X17X1.6 8

8 553510339-00 STOPPER - TOP COVER 2

9 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 15

10 558510029-00 GUIDE HOPPER - WELDMENT 1

11 553510141-00 STRIP LH - HOPPER 1

12 553510142-00 STRIP RH - HOPPER 1

13 553510261-00 PU - FOAM 1

14 553510140-00 GROOVE GASKET - HOPPER 2

15 558510053-00 SUPPORT STRIP - WELDMENT 1

16 553510173-00 SPRING HOPPER LINK 1

REF.NO PART NO. DESCRIPTION QTY

17 558510054-00 HOPPER LINK ASSY 1

18 552020016-00 HEX HEAD SCREW - STEEL 8.8 - M8X20 5

19 553510127-00 SPACER - HOPPER LINK 5

20 552350017-00 WASHER-STEEL-8.4X24X2 10

21 558510032-00 HOPPER ASSY 2

22 553510086-00 HANDLE - HOPPER 2

23 553510087-00 PIN - HANDLE HOPPER 4

24 553510256-00 HOPPER 2

25 558510055-00 HOPPER BOTTOM WELDMENT 1

26 553510150-00 SIDE ARM RH - HOPPER 1

27 553510151-00 SIDE ARM LH - HOPPER 1

28 558510056-00 HANDLE ASSY 1

29 553220164-00 LINEAR BEARING - 14 X 6 7

30 558510030-00 PIVOT SHEET - WELDMENT 1

31 552020008-00 HEX HEAD SCREW - STEEL 8.8 - M6X20 2

32 552170012-00 HEX NUT - STEEL GR. 8 - M8 3



30

RootsSweep RB 100

7

6

26
11

8 2 9 10

2

13

2625

14

12
15

5 4
1

3

ACCELERATOR, BRAKE & FRONT APRON PEDAL ASSY

17 22 21

20
19

16

12

19 20

22

16

18
21

13

23 24

REF.NO PART NO. DESCRIPTION QTY

1 552020037-00 HEX HEAD SCREW - STEEL 8.8 - M5X20 4

2 552350008-00 WASHER-STEEL-5.3X10X1 4

3 558100259-00 ACCELERATOR GROUP WITH CONNECTOR 1

4 558510074-00 PEDAL APRON - WELDMENT 1

5 558510082-00 BRAKE PEDAL ASSY 1

6 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 6

7 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 4

8 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 2

9 553430190-00 BUSH - LEVER 4

10 553510093-00 PIVOT PIN - APRON 2

11 558510069-00 FRONT APRON ASSY 1

12 558510058-00 BRAKE ASSY - LH 1

13 558510062-00 BRAKE ASSY - RH 1

14 552510004-00 SPRING WASHER - STEEL - M6 4

15 553510181-00 PIN - BRAKE CABLE 2

16 558510059-00 BRAKE HOUSING - WELDMENT 2

17 558510060-00 BRAKE LEVER LH - WELDMENT 1

18 558510061-00 BRAKE LEVER RH - WELDMENT 1

19 553100630-00 BRAKE SHOE 130 2

20 553220420-00 Washer - 28X18X2 2

21 552670111-00 CIRCLIP - A17 2

22 553220147-00 Linear Bearing - 18X11 2

23 558510107-00 BRAKE CABLE ASSY - LH 1

24 558510106-00 BRAKE CABLE ASSY - RH 1

25 552020008-00 HEX HEAD SCREW - STEEL 8.8 - M6X20 4

26 552350011-00 WASHER-STEEL-6.4X12.5X1.6 8



31

RootsSweep RB 100

ACCELERATOR  ASSY

12

6

24

2

5

4

25

21

14

23

1026

22
8

15

9

1817

7

16
19

20

3

11
13 1

REF.NO PART NO. DESCRIPTION QTY

1 558100257-00 BASE ASSY WELDMENT 1

2 558100258-00 TOP PLATE WELDMENT 1

3 553100126-00 LIMIT-SWITCH-ACCELERATOR 1

4 553100127-00 POTENTIO ACCELERATOR 1

5 553100488-00 CAM POT 1

6 553100487-00 TOP SPRING GUIDE 1

7 553100486-00 BOTTOM SPRING GUIDE 1

8 553100494-00 GUIDE SPRING 18 1

9 553100502-00 GUIDE SPRING 9.6 1

10 553100495-00 TOP GUIDE PIN 1

11 553100491-00 GUIDE BUSH 2

12 553100498-00 STEPED PIN 1

13 553100496-00 GUIDE SLEEVE 1

14 553100499-00 COVER ACCELERATOR 1

15 553100500-00 EPDM GASKET 50 X 10 X 4 2

16 552100011-00 CR CSK HEAD SCREW - STEEL M5X12 1

17 552350008-00 WASHER-STEEL-5.3X10X1 1

18 552480005-00 HEX NYLOCK NUT-STEEL GR.8 -M5 -LOW 1

19 552210030-00 HEX SOC CSK HD SCREW -STEEL -M3x20 2

20 552180002-00 HEX NUT - SS 304 - M3 4

21 552690004-00 HEX SOC GRUB SCREW SS304 M4 X8 1

22 552220003-00 HEX SOC CSK HD SCREW - SS304 -M5X10 2

23 552300001-00 DOMED CAP NUT-SS 304-M5 2

24 553100592-00 3M SAFETY WALK 610 S/W BLACK 1

25 553250100-00 GROMMET 1

26 552670026-00 CIRCLIP - E4 (TYPE E) 1



32

RootsSweep RB 100

BRAKE PEDAL ASSY

8

2

4

3

12
16

6

11

15 5

7
14 10

9

1

13

REF.NO PART NO. DESCRIPTION QTY

1 553510245-00 SPECIAL BOLT 1

2 558510031-00 PEDAL BRAKE WELDMENT 1

3 552010008-00 HEX HEAD SCREW - STEEL 4.8 - M6X10 4

4 553510253-00 PLATE SPRING 1

5 553510246-00 PIN PIVOT  - CABLE 1

6 553510238-00 SPACER - 20 X 14 X 1 1

7 553100617-00 SPRING - BRAKE PEDAL 1

8 553510374-00 3M SAFETY WALK - BRAKE PEDAL 1

9 553510258-00 SPACER BRAKE 1

10 553510257-00 LINK - BRAKE CABLE 1

11 558510072-00 BRAKE PEDAL - WELDMENT 1

12 553510276-00 LINEAR BEARING - 14 X 11 2

13 558510022-00 BASE BRAKE PEDAL - WELDMENT 1

14 552350016-00 WASHER-STEEL-9.0X17X1.6 2

15 552480008-00 HEX NYLOCK NUT STEEL -M8 1

16 552670166-00 CIRCLIP A13 1



1

2

4

3

5

6

7

8

9

10

1211

33

RootsSweep RB 100

FRONT APRON ASSY

REF.NO PART NO. DESCRIPTION QTY

1 552170009-00 HEX NUT - STEEL GR. 8 - M6 7

2 552350011-00 WASHER-STEEL-6.4X12.5X1.6 7

3 558510070-00 FRONT APRON ASSY - WELDMENT 1

4 558510071-00 STRIP ASSY - WELDMENT 1

5 558510073-00 STRIP APRON TOP - WELDMENT 1

6 553510227-00 FRONT APRON 1

7 558510075-00 ROD ASSY - APRON 2

8 552350016-00 WASHER-STEEL-9.0X17X1.6 2

9 552170012-00 HEX NUT - STEEL GR. 8 - M8 2

10 553510211-00 ROD - FRONT APRON 2

11 553440332-00 BALL JOINT 4

12 552250004-00 HEX LOCK NUT STEEL M8 4



34

RootsSweep RB 100

MAIN BROOM ASSY

1

2

4

5

6

3

7

8

12

20

21

3

22

3 24
23

25

15

13

14

11

9

10

2
19

18

17

16

2

3

29

70,71

26
27



35

RootsSweep RB 100

MAIN BROOM ASSY

REF.NO PART NO. DESCRIPTION QTY

1 553510075-00 GUIDE APRON 1

2 552170009-00 HEX NUT - STEEL GR. 8 - M6 17

3 552350011-00 WASHER-STEEL-6.4X12.5X1.6 22

4 553510085-00 STIFFNER - REAR APRON 1

5 553510076-00 REAR APRON 1

6 558510025-00 REAR STRIP APRON - WELDMENT 1

7 552020015-00 HEX HEAD SCREW - STEEL 8.8 - M8X16 2

8 552350027-00 WASHER-STEEL-8.3X16.3X0.7 1

9 553510158-00 SPEED REDUCTION - BELT - XPZ710 1

10 558510019-00 BRUSH DRIVE MOTOR ASSY 1

11 558510011-00 BRUSH ARM ASSY 1

12 553510359-00 BOOT - BRUSH ARM 1

13 553510156-00 CLAMP 4

14 552020028-00 HEX HEAD SCREW - STEEL 8.8 - M8X80 4

15 552350016-00 WASHER-STEEL-9.0X17X1.6 4

16 553510159-00 MAIN BRUSH - BELT - XPZ750 1

17 553510059-00 SIDE APRON 2

18 553510060-00 SIDE STRIP - APRON 2

19 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 10

20 558510017-00 BRUSH COVER ASSY 1

21 558510026-00 BRUSH LOCK ASSY 1

22 558320139-00 KNOB-HANDLE 1

23 553510171-00 LOCK - BRUSH COVER 2

24 552510004-00 SPRING WASHER - STEEL - M6 2

25 552480006-00 HEX NYLOCK NUT-STEEL GR.6-M6-LOW 6

REF.NO PART NO. DESCRIPTION QTY

26 553510219-00 BASE RH - SIDE COVER FRONT 1

27 553430228-00 KNOB FILTER COVER 2

28 553510233-00 SLEEVE LH - BRUSH LOCK 1

29 558510070-00 FRONT APRON ASSY - WELDMENT 1

30 558510155-00 BASE SHEET MOTOR WMT 1

31 553510067-00 SPACER - IDLER 1

32 558510020-00 BRUSH MOTOR ASSY 1

33 558510021-00 IDLER ASSY - BLOWER 1

34 552020017-00 HEX HEAD SCREW - STEEL 8.8 - M8X25 1

35 552230032-00 HEX SOC HEAD CAP SCREW -STEEL -M12X60 1

36 552350017-00 WASHER-STEEL-8.4X24X2 5

37 552350022-00 WASHER-STEEL-13X28X3 1

38 552480008-00 HEX NYLOCK NUT STEEL -M8 2

39 552480014-00 HEX NYLOCK NUT STEEL M12 1

40 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 6

41 558510154-00 BRACKET MOTOR WMT 1

42 553510064-00 MOTOR - 24V , 2400 RPM, 750W 1

42.a 552670167-00 CARBON BRUSH - ROTOMAG 4

43 553510065-00 PULLEY - MOTOR 1

44 558510012-00 BRUSH ARM ASSY - WELDMENT 1

45 558510013-00 BRUSH DRIVE PULLEY ASSY 1

46 558510015-00 IDLER ASSY - MAIN BRUSH 1

47 553510046-00 SHAFT RH - MAIN BRUSH 1

48 553510049-00 PULLEY - MAIN BRUSH 1

49 553510054-00 CAP - BRUSH ARM 1

50 553510055-00 SPRING ILDER - MAIN BRUSH 1



36

RootsSweep RB 100

MAIN BROOM ASSY

40 19

56

43

3

41 4240

32

63
19

62

61
46

11

7

36 53
46

55
56

40 56
60 58 51

50

45

59

58
54

47
52

44

49

48

10

35 31

30

33

34 36
32

37 39

3

20

17

19

25

18

28
67

69 58
66

36
68

65
64

57

21



37

RootsSweep RB 100

MAIN BROOM ASSY

REF.NO PART NO. DESCRIPTION QTY

51 553510056-00 SLEEVE - BUSH RH 1

52 553510057-00 GUIDE - ROD MAIN BRUSH 1

53 553220147-00 Linear Bearing - 18X11 1

54 553510263-00 KEY 5 X 20 1

55 552230011-00 HEX SOC HEAD CAP SCREW -STEEL -M6X16 1

56 553430061-00 WASHER - 23 X 7 X 4 3

57 553510081-00 SHAFT LH - MAIN BRUSH 1

58 552610011-00 DG BALL BEARING 6003 2RS 4

59 552670109-00 CIRCLIP - A30 1

60 553510366-00 OPTIONAL WASHER - PULLEY MAIN BRUSH 2

61 558510016-00 BASE IDLER - WELDMENT 1

62 558510044-00 IDLER PULLEY ASSY 1

63 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 1

64 553510235-00 RUBBER LH - BRUSH LOCK 1

65 553510234-00 SPACER - 35 X 25 X 2 1

66 552020016-00 HEX HEAD SCREW - STEEL 8.8 - M8X20 1

67 558510027-00 BRUSH LOCK - WELDMENT 1

68 552090003-00 WAVE WASHER - 34 X 28 1

69 553510080-00 SLEEVE - BUSH LH 1

70 558510146-00 MAIN BRUSH - PA 1

71 558510147-00 MAIN BRUSH - PBT 1

HARD BRUSH (OPTIONAL)

SOFT BRUSH



38

RootsSweep RB 100

3

1

2

46

5

6

4

43

42

39

41

40

944

45 39

14
10

SIDE BROOM ASSY

7

8

9

10

12

11

13

14

15

5

16

16

17

18
19

20

21

22

23

24
25

26

27
30

28

29

35

4

31

32

33

34
16

36

37
38

39

2



39

RootsSweep RB 100

SIDE BROOM ASSY

REF.NO PART NO. DESCRIPTION QTY

1 558510148-00 SIDE BROOM - PBT 1

2 558510046-00 SIDE BROOM GROUP 1

3 553510160-00 SIDE BROOM - BELT XPZ1137 1

4 553220147-00 LINEAR BEARING - 18X11 4

5 552350017-00 WASHER-STEEL-8.4X24X2 2

6 552020015-00 HEX HEAD SCREW - STEEL 8.8 - M8X16 1

7 558510047-00 BASE SIDE BROOM - WELDMENT 1

8 558510048-00 ARM SIDE BROOM - WELDMENT 1

9 558510049-00 CATCHER ASSY 1

10 558510051-00 GEAR BOX ASSY - SIDE BROOM 1

11 553510137-00 SPRING - SIDE BROOM 1

12 553510138-00 PULLEY - SIDE BROOM 1

13 553510250-00 COVER - SIDE BROOM 1

14 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 5

15 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 1

16 552480008-00 HEX NYLOCK NUT STEEL -M8 3

17 553250009-00 WASHER-BRIDGE 2

18 553510226-00 ROLLER - SIDE BROOM 1

19 553510365-00 SLEEVE - ROLLER 1

20 552020033-00 HEX HEAD SCREW - STEEL 8.8 - M8X85 1

21 552040010-00 HEX HEAD SCREW - SS 304 - M8X40 1

22 552010006-00 HEX HEAD SCREW - STEEL 8.8 - M8X100 1

23 552210006-00 HEX SOC CSK HD SCREW -STEEL -M6X16 2

REF.NO PART NO. DESCRIPTION QTY

24 552020100-00 HEX HD SCREW-STEEL 8.8 M10X55 1

25 552350018-00 WASHER-STEEL-10.5X20X2 2

26 552480012-00 HEX NYLOCK NUT STEEL M10 1

27 553510400-00 SPRING SIDEBROOM ADJ 2

28 553510384-00 BROOM WEAR INDICATOR - SB 1

29 553510383-00 FORK - SIDE BROOM ADJ 1

30 553220420-00 Washer - 28X18X2 2

31 552020011-00 HEX HEAD SCREW - STEEL 8.8 - M6X35 1

32 552170009-00 HEX NUT - STEEL GR. 8 - M6 1

33 553310292-00 BUSH - SQG 1

34 552250003-00 HEX LOCK NUT - STEEL GR. 08 - M6 2

35 553510398-00 GUIDE - ROPE 1

36 552670165-00 WING NUT M6 PLASTIC 1

37 552350012-00 WASHER-STEEL-6.4X18X1.6 1

38 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 1

39 552350011-00 WASHER-STEEL-6.4X12.5X1.6 8

40 558510050-00 CATCHER PLATE - WELDMENT 1

41 553350371-00 BROOM LOCK 1

42 553350404-00 SLEEVE-BROOM LOCK 3

43 552230013-00 HEX SOC HEAD CAP SCREW -STEEL -M6X25 3

44 558510052-00 GEAR BOX - SIDE BROOM 1

45 558510057-00 BRACKET GEAR BOX - WELDMENT 1

46 558510108-00 SIDE BROOM CABLE ASSY 1



40

RootsSweep RB 100

BATTERY GROUP

9

4 5

6

3

1

2

13 12 14 16

1715

11713

6

7

8

18

19

10

REF.NO PART NO. DESCRIPTION QTY

1 553510337-00 CLAMP - BATTERY 1

2 553510205-00 BATTERY - 6V 200AH 4

3 553510395-00 RUBBER SHEET - BATTERY TRAY 1

4 553510336-00 ROD CLAMP - BATTERY 2

5 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 2

6 552480006-00 HEX NYLOCK NUT-STEEL GR.6-M6-LOW 6

7 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 4

8 552350012-00 WASHER-STEEL-6.4X18X1.6 2

9 553510206-00 BATTERY TRAY 1

10 558510085-00 BATTERY PLUG ASSY - FEMALE 1

11 558510084-00 BATTERY PLUG - MALE 1

12 552020012-00 HEX HEAD SCREW - STEEL 8.8 - M6X45 4

13 552350011-00 WASHER-STEEL-6.4X12.5X1.6 10

14 553100579-00 HORN R75 - 24V 1

15 552350016-00 WASHER-STEEL-9.0X17X1.6 1

16 552510005-00 SPRING WASHER - STEEL - M8 1

17 552020015-00 HEX HEAD SCREW - STEEL 8.8 - M8X16 1

18 553510228-00 BRACKET - BATTERY PLUG MACHINE 1

19 558510157-00 BATTERY CHARGER WITH PLUG-24V, 30A 1



41

RootsSweep RB 100

1
2

3

4

5

6

ELECTRICAL GROUP

Note: Ref No.22 is not shown in the figure

5

17

8

15
9

13

19

7

12

10

11

14

18

16

20

4

21

REF.NO PART NO. DESCRIPTION QTY

1 552210006-00 HEX SOC CSK HD SCREW -STEEL -M6X16 2

2 553310122-00 WASHER - DEFLECTOR 2

3 553510376-00 COVER - A2 BOARD 1

4 558510080-00 ELECTRICAL GROUP ASSY 1

5 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 2

6 552350011-00 WASHER-STEEL-6.4X12.5X1.6 4

7 552130003-00 CR PAN HEAD SCREW - STEEL - M4X6 4

8 552350013-00 WASHER-STEEL-6.4 X 18 X 2.0 2

9 553100192-00 VM DC CONTACTOR 1

10 553100216-00 SPEED CONTROLLER DM 1

11 558100140-00 BUZZER WITH CONNECTOR ASSY 1

12 558510081-00 BASE ELECTRICAL - WELDMENT 1

13 558510112-00 A2 RELAY BOARD ASSY - RB100 1

14 553510391-00 GASKET - A2 COVER 1

15 552350005-00 WASHER-STEEL-4.3X9.0X0.8 4

16 552140008-00 CR PAN HEAD SCREW - SS304 - M4X12 4

17 552140007-00 CR PAN HEAD SCREW - SS304 - M4X10 2

18 553510399-00 PVC FLEXIBLE HOSE OD 21 X ID 20 1

19 552250002-00 HEX LOCK NUT - STEEL GR. 08 - M5 3

20 558100165-00 RB 800 TVS DIODE ASSY 1

21 553100331-00 FUSE - T - 1A 1

22 553510350-00 SPIRAL HOSE KIT 1

23 558510086-00 BRACKET A2 BOARD - WELDMENT 1

24 553510288-00 SPACER - PCB 4

25 552350005-00 WASHER-STEEL-4.3X9.0X0.8 10



42

RootsSweep RB 100

ELECTRICAL GROUP - RELAY BOARD ASSY

2930

31

32

33 34

26

25
24

25

26

27

25

28

23
13 REF.NO PART NO. DESCRIPTION QTY

26 552270002-00 CRPH SELF TAPPING SCREW-2.9X9.5 8

27 552130003-00 CR PAN HEAD SCREW - STEEL - M4X6 2

28 553100193-00 VM DC CONTACTOR 1

29 553100203-00 FUSE BOLT DOWN 100A 1

30 553100204-00 FUSE BOLT DOWN  50A 1

31 553320600-00 FUSE-2A 3

32 553320472-00 FUSE-5 3

33 553100207-00 FUSE -10A 2

34 553320471-00 FUSE-25 1



43

RootsSweep RB 100

ELECTRICAL CIRCUIT



44

RootsSweep RB 100

ELECTRICAL CIRCUIT

REF.NO LEGEND DESCRIPTION QTY

1 A1 A1 CONTROL BOARD RB100 1

2 A2 A2 RELAY BOARD ASSY - RB100 1

3 B1,B2,B3 &B4 BATTERY - 6V 200AH 4

4 R1 BM DC CONTACTOR 1

5 R2 VM DC CONTACTOR 1

6 X1 160A SOCKET (BATTERY), 160A BATTERY PLUG CHARGER 1

7 X2 6 WAY MALE CONNECTOR, 6 WAY FEMALE CONNECTOR 1

8 X3 2 WAY MALE CONNECTOR, 2 WAY FEMALE CONNECTOR 1

9 X4 BESMAK CONNECTOR MALE, FEMALE 1

10 X5 2 WAY MALE CONNECTOR, 2 WAY FEMALE CONNECTOR 1

11 X6 BESMAK CONNECTOR MALE, FEMALE 1

12 X7 2 WAY MALE CONNECTOR, 2 WAY FEMALE CONNECTOR 1

13 S1 KEY-SWITCH 1

14 S2 HORN SWITCH 1

15 S3 SWITCH FWD/REV 1

16 S4

17 S5 MBM LIMIT SWITCH 1

18 S6 DISABLE 1

19 S7 SEAT SWITCH 1

20 S8 LIMIT-SWITCH-ACCELERATOR 1

21 S9 POT ACCELERATOR 1

22 M1 MOTOR - 24V , 2400 RPM, 750W 1

23 M2 VIBRATOR MOTOR - 24V 1

24 Hn1 HORN 1

25 Hn2 BUZZER 1

26 HM HOUR METER 1

27 DC SPEED CONTROLLER DM 1

28 L1 LAMP HEAD LIGHT 1

29 L2 BEACON LAMP 1

30 L3, L4 & L5, L6 LED INDICATOR - 24 4

31 V.A1 & V.A2 ACTUATOR - 12V DC 2

32 DM DRIVE MOTOR - RB 800 1

LEGEND PART NO DESCRIPTION QTY

CA 28 558100129-00 CA 28 (R1 - VE TO R1 COIL) 1

CA 04 558510087-00 CA 04 - (MAIN CONT R1 -VE TO DC B -VE) 1

CA 05 558510088-00 CA 05- (MAIN CONT R1 +VE TO -A2.J16) 1

CA 06 558510089-00 CA 06- (MAIN CONT R1 -VE TO -A2.J18) 1

CA 08 558510090-00 CA 08 (A2.PCB-F100A TO DCB +VE) 1

CA 09 & CA 10 558510091-00 CA09 & CA10 (DRIVE MOTOR-DRIVE CONTROLLER) 1

CA 15 & CA 16 558510092-00 CA15 & CA16 (RELAY BOARD TO MOTOR) 1

CA 01 558510093-00 CA 01 - (BATTERY +VE & - VE TO - X1) 1

CA 02 558510094-00 CA 02 - (R1 +VE & R1 -VE TO - X1) 1

CA 03 558510095-00 CA 03 - (LOOP CABLE ASSY - RB100) 3

CA 18 558510098-00 CA 18 - (-A2.J4 TO -X3 & - X4) 1

CA 07 558510101-00 CA 07 - (-A2 J5 TO -S5) 1

CA 20 558510102-00 CA 20 - (-A2.J11 TO - X2) 1

CA 24 558510104-00 CA 24 - (-A2.J2 TO R1 +VE, R1 CL) 1

CA 25 558510121-00 CA25 - (-A2.J12 TO -A2.J3) 1

CA 26 558510122-00 CA 26 - (-A2.J15 TO -X6) 1

CA 31 558510123-00 CA 31 (-A2.J8 TO HN1 & - X7) 1

CA 33 558510124-00 CA33 - (-A1.J1 TO - S3) 1

CA 34 558510125-00 CA34 - -(A1.J3 TO -S2) 1

CA 36 558510127-00 CA 36 - (-A1.J5 TO - HM) 1

CA 40 558510137-00 CA 40 (R1 - VE TO CHASSIS 1

CA 41 558510113-00 CA 41 (-X3 TO M2) 1

CA 42 558510114-00 CA 42 (-X8 TO S3) 1

CA 43 558510083-00 CA 43 (-A2.J6, -A2.J12, -X8 - DC) 1





Roots Multiclean Ltd.
R.K.G. Industrial Estate, Ganapathy,
Coimbatore - 641 006, India.

Phone: +91 (422) 4330 330
E-mail: rmclsales@rootsemail.com

Web: rootsmulticlean.in
Toll Free: 1800 425 1330


